Model: BVX3000 Pro Part number: 90063178 Year: 2020
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POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 445113 BOLT M4X45 INNER HEXAGON SCREW

2 1 445114 LASEM@TRIK M4 SELF-LOCKING NUT

3 1 445115 POSEHOLDER MED GREB REMOVABLE FRAME

4 1 445116 POSE FOR BVX3000 PRO DUST COLLECTION BAG

5 1 445117 SELE BELT

6 1 445118 FINGERSKRUE SWITCH ROTARY BUTTON

7 1 445119 AFTAGELIGT ST@VLAG DUST REMOVING COVER

8 1 445120 MJTRIK M6 HEXAGON NUT (M6)

9 1 445121 LASEBESLAG LOCKING BUTTON

10 1 445122 LASEDAKSEL LOCKING LID

11 1 445123 LASEBOLT LOCKING BOLT

12 1 445124 STIFT @3 ELASTIE PIN?3

13 1 445125 DAEKSEL HGJRE HOUSE VEST(RIGHT)

14 20 445126 SELVSKARENDE SKRUE TAPPING SCREW
ST3.5X16

15 1 445127 HUS HGJRE RIGHT HOUSE

16 1 445128 DAMPER DAMPING BLOCK

17 1 445129 PLADE LINE PRESSING BOARD

18 1 445130 HUS VENSTRE LEFT HOUSE

19 4 445131 SELVSKARENDE SKRUE TAPPING SCREW
ST3X20

20 1 445132 KONTAKT PUSH SWITCH BUTTON

21 1 445133 HASTIGHEDSREGULATOR SPEED SWITCH BUTTON

22 1 445134 DAKSEL VENSTRE LEFT VEST(RIGHT)

23 2 445135 BESKYTTER FOR HANDTAG HANDLE SHCCK

ABSORPTION

24 2 445136 AFSKZARMNING FOR HANDLE COVER
BESKYTTER

25 1 445137 HANDTAG @VRE UP HANDLE HOUSE

26 1 445138 SKIVE 93,5 FLAT WASHER

27 1 445139 LASEM@TRIK SELF-LOCKING NUT

28 1 445140 DAKSEL COVER BOARD

29 1 445141 HANDTAG NEDRE DOWN BUTTON HOUSE

30 1 445142 LASEM@TRIK SELF-LOCKING NUT

31 1 445143 OMSKIFTER SELECTOR LEVER

32 1 445144 BESLAG CONVERSATION BOARD

33 1 445145 MOTOR KOMPLET MOTOR COMPONENTS

34 1 445146 DAMPER DAMPING RING

35 1 445147 SHIM SHIM

36 1 445148 BLAESEHJUL ROTOR

37 1 445149 PAKNING FOR BLASEHJUL THE BLADES GASKET

38 1 445150 MJTRIK SEKSKANTET HEXAGON NUT

39 1 445151 PROP FAN PLUG

40 1 445152 KNIV BLADE

41 3 445153 SKIVE @5 FLASH WASHER

42 3 445154 FJEDERSKIVE &5 SPRING WASHER

43 3 445155 BOLT ST3X8 SCREW

48 1 445156 MUNDSTYKKE LEAF NOZZLE

49 1 445157 HATTEMJTRIK M6 COMBINED NUT

50 2 445158 HJUL WHEEL

51 1 445159 LASEBOLT HJUL LOCKING BOLT




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
52 1 445160 NEDERSTE SUGERGR LOWER TUBE
53 3 445161 SKRUE HEAD SCREW
54 1 445162 JVERSTE SUGER@R UPPER TUBE




